Ferrari / 365 GT4 BB / 003 - Cylinder Head - Right

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 Water Hose 110027 1
1 Right Hand Cylinder Head Complete 106549 1
1 Right Hand Cylinder Head Complete 110032 1
1 Right Hand Cylinder Head 102700 1
1 Right Hand Cylinder Head 108330 1
1 Right Hand Cylinder Head 106093 1
2 Stud 13518121 1
3 Washer 12601371 1
4 Nyloc Nut 8x1.25mm 101139 1
5 Stud 102735 20
6 Stud 102754 8
7 Washer 11197773 28
8 Nut 6x5 15896211 28
9 Grano di centraggio 102726 28
10 Right Hand Threaded Stud 13516821 3
11 Washer 12601371 3
12 Nyloc Nut 8x1.25mm 101139 3
13 Stud 11500321 4
14 Wavy Washer 6mm 12601271 4
15 Nyloc Nut 6x6mm 102741 4
16 Threaded Stud 8x12 Stem 25mm 13517021 11
17 Washer Beville 8mm 11198071 12
18 Nut 8x6.5mm 16100811 12
19 Threaded Stud 13517321 1
20 Right Hand Threaded Stud 13516821 10
21 Washer 10516673 10
22 Brass Nut 105938 10
23 Drain Plug 10300740 1
24 Copper Washer 10257060 1
25 Dowel 102725 2
26 Stud 6x12mm 13541321 22
27 Wavy Washer 6mm 12601271 18
28 Domed Nut 6x10.2 100044 22
29 Stud 11500521 2
30 Washer 11197771 4
31 Nyloc Nut 6x6mm 102741 4
32 Dowel 102725 2
33 Sealing Ring 105389 2
34 Dowel 100185 4
35 Cam Cover Gasket Set - 1
35 Cam Cover Gasket 102757 1
35 Cam Cover Gasket 106435 1
35 Cam Cover Gasket 147696 1
36 Bracket 105900 2
37 Gaiter 100286 2
38 Gasket 102607 1
39 Hose 104483 1
40 Stud 11501021 4
41 Wavy Washer 6mm 12601271 4
42 Nut 6x5 15896211 4
43 Selector Shaft 104666 1
43 Anti - Theft Lock 106664 1
44 End Plate Cover 103796 1
45 End Plate Gasket 104694 1
46 Right Hand Exhaust Camshaft 102750 1
46 Tappo conico 10269760 1
47 Right Hand Inlet Camshaft 107300 1
47 Right Hand Inlet Camshaft 102749 1
47 Right Hand Exhaust Camshaft Complete 108016 1
47 Albero distribuzione aspirazione destro completoVale fino N. 17845 106669 1
47 Right Hand Exhaust Camshaft Complete 108016 1
47 Right Hand Exhaust Camshaft Complete 106560 1
48 Right Hand Exhaust Camshaft 107301 1
49 Cam Cap 102538 1
54 Vacumn Pump Servo 102609 1
55 Plug 102795 1
57 Anello di tenuta 106661 1
59 Wiper Arm 106862 1
60 Cam Cap 102539 1
60 Fascetta 100607 2
61 Cam Cap 102540 5
61 Stud 11500321 2
62 Cam Cap 102541 5
62 Raccordo 102706 1
63 Housing 102664 1
63 Oil Filter Base Housing 102665 1
63 Gasket 106437 2
64 Sleeve 108332 6
68 End Plate Gasket 102796 1
68 Pin 100279 2